(@)
=
()] .
@ =
O
= e\

<

1 4
|~

Il A\

Il J|l§
Il \ J’

i

1/10 EP AWD COMPETITION R/C DRIFT CAR CHASSIS KIT



COEFITERR/CH—FYNEHELKROIEE.

HICEDHSICEVNE T CDF YNNI D—ILRF vV EF Y X—H—THBIATEDEEEE-HEAR/CH—TT,
AHEAEICIE S IELVMENL - B2 ETZL TR N s CTHFEICKLB T EDHEE T

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured by Yokomo - World Champion R/C car manufacturer.
Proper assembly of this product will provide fun, safe enjoyment.

R/C h—ZRZICHEULATIALHOD FEHIR

BFER(RZLELIT) b - E1TT DRI B FREEBDOH DI ERN B2 ZHEEL TR,

DR

OWNRDODVDBFTIFEHIITHEWVWT FEW NS ILEBREERFHA
T% FERICBIRTY

@A DHIICHTABZEBENSD L F—FREHBR. A EMRBIE
ENGoiBalE. ITE 77— ERAFFTCEHLEaDE TS
(AN

OHI DFIICHABZRET Coidt 2RDFRNZE DT EMEN
TSRO HSRE T,

QI I TRDRIF LB ILEDNBEICEDET . REDRICUHTE
ENBICEEIEEFERALTTIEWV. X hvy—F 1 TJ7F%ER
IRIRFBERZHVEITDTIERELTTEL,

OIBRICIIFRLERMZFERLCVE T WHEIN IS NcRE/ \—Y
ZRITvIDHHEEFEIDNBEELLDET . T HZLFEWLELD
[TERULTREL,

OTSAT AV I IN—YIEEZYIMT DIRIF. U LI BR@mDIRIE
OB DD TERLTREL,

@ EIER SR ERENERIF R D EF A L—RICENET DK SICHHIIT
THREL,

@R I—RERENVICEED TTIEW BERER D P EITIREIC
O—RHEM T DEBIRT I o X, ERFRIGHERICEFINTLIEL
EVaI—NEEDRBN®, MAEZE + 2 [CREBHFBEWEED HDF
ED

OLEL L DR EZT DL REMME N UILDETIERED T
PNCRBERIELEDBEDHDET,

OZEEF. ARICATDENT EZHERL BMRDRBVE TIToT
TEL,

ETOER

@I IERR/CH—(FHHEADA. FHERAOKkMZMZ HiENZAE—R
HEDETIVBBDET . IV—ILEFOTCREFIBAP.R/CH—
AY—FyhTESETTEL,

O NEE, AEDADKRITIED K DIFZFI ClIHET ICES BEWNT
TELY,

OR/CH—[FEREZFIAT DA ASH DS T IV TREDSZEER
ETDENBOF T HVEFTPERIEES, HRBDEIFLL. E
EYDIEVGEFICESETTEL,

O@FEEICR/CH—ZESETLBADVDBEIF BEHELESIEL
KT FRHERRLE T . REZEENH TTREL,

OR/CH—FKEHWVNEFT . NDOE®. KIcFDDH DB CTESE
BER/CANDIENZD . RET BERHHDET

OR/CH—DERENERS . F YV PNILN 4 VIELIFBEE CRDE
T N\yTFU—ZEFEUIRBERT I DT, EEERD (CFZAn
BFLTTEL,

@EITHDR/CH—FBEHNERICIEDEDSHDF T . BRTT D

SAREHHIBZESVTHS X YT F IV RAEEZLTREL,

ESESFIE

OF A PHEEI BKIIC. ADLICR/CH—ZEEXT .

@RE—RIVRO—5DRA vFHOFFICIEOTVDEZERL TH
5. E—5—&N\vFU—ZEERLET.

ORXMEHDT VT FZHIEL A vFZONICLET . (XSHEDEE
DR TVBEBIRTY . BICEEDEWMRETHRALTTE
L))

@FEKDRAAyFZONICLET .

ETRTFIR
ORE—RIVRO—5ORAyFEOFFICLET.
@I FU—DEEENLET.

@RIEMDRA YFEOFFICL. PV T ERDET

INyFU—DHDbIREL

U\ FU—ICRBOHBEEICESEEALTTFEL,)

O/\yFU—ERET B BECHAZ T LD ENE LIS
TIFoT TV X BB HSF CORBERIFT TS,

0/\yFU—DRERIABRRERICHEL T TSV REROR
BEEE CBRET - BEDEAEFRNT BRBMNSGDE
., )\ U—BENS0EEMR 57 EEHIELTTE .,

QOETED/I\WTFU—FBLEREICIEDE T  BRERT /v
U—ZEHDEICIEDFET DT SHEEEBVTHSRELTT
EW R ETEDIN\yFU—(3OY T3V BT ZEICLoT,
PEREESS B BN HRE T,

OB T/ T U—ld—RD IS E—RBICRTTIC. BFHTH
EHERAOEIGECIRTTTE,

E—5—0HbRL

(E—9—(CHBOHBABCEDHERALTTEL.)

@7.2VDIN\yTU—TE—9—DhSELZETDEBRTT . E—
H—AERERIEUBRIROHITBHEISNFIDT. HLE—
F—DIV—04 V% d BEF. E—F—ZLoNDEEL3~5V
ZETHSELLTTREL,

Q@E—F—[FEHNLEAYTF I ADBETT . H{LTHERE—R
ML oD ETRENELEDE T EFNICIU—=2T
UIeh IS UDRID CEESIRT DEDAYTF I AZLTTE
L

Q@E—F—DMHEEICESIEFPHEBRLT TSV FVHHRET
BOVEE—Y—DMHEREZ T D ICHRBHREVEFTHL HDR/C
XNEETFERCHEDFET

QO ETERDE—Y—RFHFREICEVEREICKEDET . ERETIDE
E—5—%EBHIEICHEDET DT SHBBEBLTHSETL
TUTTRELY,

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

ASSEMBLY PRECAUTIONS

@®Do not assemble around small children. The parts can be
dangerous if accidentally swallowed.

@Check the contents carefully before assembly. Please contact
Customer Support if you happen to notice any defective or
missing items.

@You will find the assembly process much easier by carefully
reading through the manual, and familiarizing yourself with the
instructions.

@®Many different tools are required during assembly. For safety
purposes, please use suitable tools. Exercise extra caution
when using a sharp tool such as a hobby knife.

@Many different materials are used for the parts. Use extra care
when handling parts with sharp edges, such as machined
metal parts.

@When cutting plastic parts, watch for any flying parts.

@Try to assemble any rotating parts or drivetrain parts as
smooth as possible.

@®Bundle wires neatly away from the ground or any moving
drivetrain components. Make sure that all wires are properly
connected to prevent shorting.

@Unnecessary modifications may be unsafe and hinder
performance.

@Always paint in a well ventilated area away from flames.

PRECAUTIONS BEFORE RUNNING

@Yokomo R/C cars are built for competition use, and some
models may exceed speeds of 40km per hour. Practice
common sense and run the car in open safe places, or R/C
car tracks.

@®Do not run the car on public roads with high amounts of
traffic, or in areas that may cause an inconvenience to people
in that area.

@®R/C cars are controlled using a radio frequency. In a worst-
case scenario. radio interferences may cause loss of control.

@If others near you are running R/C cars, confirm that they are
not running on the same frequency.

@®R/C cars do not like water. Avoid running on rainy days, or
areas with water puddles. Exposure of the electronics to

water may cause loss of control or damage to the electronics.

@The drivetrain of an R/C car consists of many moving parts
like gears, belts, shafts, and tires. Avoid touching these areas
when the battery is connected.

@®Many parts of an R/C car will become hot after running. Allow
the parts to sufficiently cool before conducting any
maintenance.

BEGINNING A RUN

(MPlace the R/C car on a stand so the wheels are off the
ground.

@Confirm that the speed controller switch is OFF, and connect
the motor and battery.

(®Extend the transmitter antenna and turn the switch ON. (It is
unsafe to use a transmitter with low voltage. Make sure that
the transmitter batteries are good before running)

@Turn the speed controller switch ON.

FINISHING A RUN

@Turn the speed controller switch OFF.
@Disconnect the battery.
@Turn the transmitter switch OFF, and retract the antenna.

BATTERY USAGE

(Carefully read the instruction included with the batteries.)

@When charging batteries, make sure that the surrounding area
is void of anything highly flammable. Also avoid charging in
high-temperature locations.

@®\When charging batteries, frequently monitor the charging it
catch on fire. If the battery reaches 50 degrees Celcius or
more, stop charging.

@Batteries will become hot after running. Continuous use of the
battery pack may result in damage to the cells. Allow the
battery too cool down before re-charging. Using a battery
conditioner after running may prolong the life and performance
of the battery.

@Please do not discard old battery packs in the trash. Although
inconvenient, please locate a battery disposal center.

MOTOR USAGE

(Carefully read the instruction included with the motor.)

@Connecting a 7.2V battery directly to the motor can be very
dangerous. This may cause the internal parts of the motor to
break apart, causing some parts to fly out of the motor. To
break-in the motor, safely secure the motor and run the motor
at about 3-5V.

@®Motors require periodic maintenance. Slower speeds and
decreasend run times may indicate a worn-out motor.
Periodically clean the motor and change the brushes when
needed.

@Choose a gear ratio that matches the power characteristics
of the motor. Using a gear ratio unsuited to the characteris-
tics of the motor will not only prevent the motor from perform-
ing at its optimum, but may even cause damage to the other
electronics.

@Motors will generally become very hot after running. Continu-
ous running will reduce the life of the motor. Allow the motor
to sufficiently cool between each run.



~ (#8531 TICKE M) )
ACCESSORIES AND TOOLS NEEDED FOR [DRIFT PACKAGE YD-4 MR] ASSEMBLY

B ETOAICAICEELKOTELY 1 B JzHAE75IA i
ADDITIONAL ITEMS REQUIRED FOR USE ASSEMBLING TOOLS REQUIRED
(NOT INCLUDED IN KIT) (NOT INCLUDED IN KIT)
@ 2FvorLTOR (149—K 172 THH) KS4/8— (K,
TNO CHANNEL R/C SURFACE RADIO SYSTEM : sgz;u /D\RIVE(I;%SIIIIAL)L & LARGE)

AND ELECTRONIC SPEED CONTROL

@ ETHN\YINYyT— SUFRUF
PACK BATTERY NEEDLE NOSE PLIERS

® ETANAYT—%KER
BATTERY CHARGER — e

® ETHE—4— SIDE CUTTER
HOTOR

@ 2 1Y&KAIN(BA¥ExY FEFRE)
D s

@ ETART A —(RKT 4 —FF v FEFE) ~ ) SCISSORS
BODY

@ K7 —ZERAS— : Hyh—
BODY SPRAY PAINT HOBBY KNIFE

B Xy FA>DTWSIE R
TOOLS (INCLUDED)
NALVTF
ALLEN WRENCH
(1.5mMm&2 .0mm)

- R
[DRIFT PACKAGE YD-4 MRIOHEE+HCRAICBAIL | 51—  s-—>riysnLes
1S ZER<ESRUBNOESICE> TRRICHH EITT FEo TURNBUCLE NRENCH

For assembly, follow the figures and the instructions closely so
that your [DRIFT PACKAGE YD-4 MR] will perform at its best!! +FLUF

NUT WRENCH

\\ 2016-09-22 [ Page-3 | g /




All of the 3mm set screws included in this kit
[ Bag-1 Contents ] \ are allen head set screws. To tighten, please

use a 2.0mm allen wrench or the 2.0mm allen key _

M3x10 flat head screw included in this kit. [Suspension mount spacer
If you happen to find the 2.0mm allen key difficult to Countersunk holes

M3x12 flat head screw use, Iagloptignal Z.W?Taé(l);n wrench from Yokomo is
available. Part no. YT- Upper deck mount

M3x18 flat head screw pper_cec

(For battery mount spacer)

[Pay attention to the J
!

M3x12 button head screw direction of the part

Washer (black) [Suspension mount (39. 5)|

King pin collar

Battery mount M3x10 FH screw

M3x10 FH screw

direction of the part!
Battery mount (A)

[Pay attention to the )

lfjrann

Pay attention to the
direction of the part!

]

Pay attention to the

= (d' tion of th t!]
1l /) [esm " Battory mowt©]

v,
o NN ]
[ Bag-16 Contents ] :/_] [2 6mn]

Battery mount spacer|‘

M3x12 FH screw

—-—X1 Allen key(1. 5mm& 2. Omm)

Also included: Nut wrench , Turnbucle wrench

M3x12 FH screw or M3x18 FH screw(used battery mount spacer)l




‘Square edge standard size battery pack'

‘Square edge short size battery pack (Front side)'

o O o (o]

(l a 44.2mm 5 i)
| Page-5 |

‘Square edge short size battery pack (Rear side)'




e

M3x6 button head screw M3x10 button head screw

m@m -—-X2 16mm turnbuckle

¥There are 3 different ball end lengths (S), (M), (L).

[ Bag-Z Contents ) \

D -1 D -7

M3x6 flat head screw M3x8 flat head screw

Gmm] -—x1 @mmm —x4
O:@mm —-x5  Ball stud

Plastic ball cup(S)

One side of the turnbuckle
is reverse threaded.

Assemble the tie-rod by attaching a plastic
ball cup to both ends of the turnbuckle.

Turnbuckle wrench

- Bag-16 contains a turnbuckle wrench.
Please use it to make adjustments to
the length of the tie-rod. /

——>< %——x @-—m
2 2

Stopper pin Stopper cam Bell crank post

Rack arm

Ol |

7 Remaining parts from "\

|:| —=X2  4x8 bearing

[ Bag-1 Contents ]

Pay attention to the
direction of the part!

Ball stud

~

~

@@. ©0©

-—x1

Bell crank rod J

-~

| Page-6 |




N

(Adjusted by stopper cam.)

F_ A

//" Cam is adjusted to a rack in the state which has no gaps.  \

© O)

S

Stopper cam

)
=
u

Standard position

(@) e )

J

ay attention to the

direction of the part

(P

)

ay attention to the
direction of the part

(P

M3x8 FH screw

3x8 FH screw

Bell crank rod

4x8 bearing

direction of the part!

/

Pay attention to the

Bell crank

x8 bearing

N

M3x8 FH screw x3

M3x6 FH screw

Page-7




Motor mount support

N ]
-
57—

)

M3x10 FH screw

4+
c
3
[=]
E
P
[=]
=
o
=

M3x10 BH screw x2

M3x8 FH screw

Lightly tighten!

Sold separately

Motor mount adapter

\;

4

“ ——

S c|[=
ol D

1) 2[5

A

o mw @

2 e

= el | K
)
I —
[
-

-
<
[
Bo
=4
o
=

-9

(=

<<

N

M3x6 BH screw

Page-8

Lightly tighten!
3x10 BH screw

N

[ Bag-3 Contents )

Jun
D

e

M3x8 flat head screw

-—X2

M3x10 flat head screw

M3x6 button head screw

Gmm -—X2
Gmmm] --%3
(o

M3x10 button head screw

M3x12 button head screw

-—X1

M3x3 set screw

[ —x1
o -—X4

Washer (black)

24T Pinion gear

Motor mount adapter

1 Contents

Remaining parts from
[ Bag




f ( Bag-4 Contents ] \ ‘Front One-way Assembly' ‘Sol id Axle (FCD) Assembly'
[FRONT ONE-WAY PARTS]

Pay attention to the )
|

direction of the part [Solid axle(FCD) assembly

Pay attention to the
direction of the part!

Ring gear
[Front One-way assembly]|
:|| —X1 - Snap onto the outdrive so that
P: ttention to th
lé Front One-way assembly d?ieztisn o? th: paftJ E the ring fits into the groove.
—— Outdrive ring
Omm -—-X3 M2x4 button head screw M
X2 O-ring (Insert into the drive cup!)

@ -—X3 10x13 shim

.

Outdrive ring

Snap onto the outdrive so that
the ring fits into the groove.

{solid Axle(FCD) Deal Drawing )

Perform when maintenance is required.

10x15 bearing

(Insert _into the drive cup!)

| Page-9 |




Ne

-—x1

-—X4
(o —-x12
[ —x1
— —x1
Hub pin

O
‘ 1
.
V%

Main gear shaft

-—X1

f [ Bag-5 Contents )
D —x2
D --xs

M2. 6x6 flat head screw
(w/threadlock applied)

M3x10 flat head screw

M3x6 button head screw

M3x10 button head screw

M3x4 set screw

0 =
0-ring

A
Q@ -—x1

Spur gear hub

Center drive cup

@)

Drive cup clip

-—X2
Input shaft

Main gear mount

Center shaft

N

Important! — Make sure the 2. 6x6mm flat head screw is

securely tightened. " \
'N> "" [Input shaft] (::) » ‘

z ‘
llllllll>

Center drive cup

Drive gear

5x10 bearing

AN \
N N\ )
4 Q
§ X 2
Pay careful attention to the M3x10 BH screw x6
JHZ. 6x6 FH screw direction of the front one-way!

8x11 shim

5x10 bearing

8x14 bearing /)
[Page-10"]




Important! — Make sure the 2.6x6mm flat head screw is
securely tightened.

Pay careful attention to the
direction of the solid axle(FCD)!

Main gear shaft

M2.6x6 FH screw

g

Mission case

ﬁ ﬁ M3x10 BH screw x6

Securely tighten!
M3x4 set screw

Spur gear hub

/20

Mission case cap

in the spur gear fits

Make sure that the groove
properly onto the pin

M3x6 BH screw x4

Tighten evenly!

Confirm the location of the flat spot on the
input shaft and push the gear hub against the
transmission case. Securely tighten the set

| Page-11 |




Main gear mount

5x10 bearing

-1
o
—
o
[
£
o
—
>
L0

ay attention to the

direction of the part!

ay attention to the

(P

[P

Center drive cup

direction of the part!
ft

enter sha

(Solid axle(FCD) assembly

AKX
AN

G
/§

(Front One—way assembly

s
o )
£ / J
\\

M3x10 FH screw x4

M3x10 FH screw x4




(7;5:

[ Bag-6 Contents )

@mﬁmm -—X1
Ommm] --X6

(o —-x2

SN

M3x8 button head screw
M3x10 button head screw

M3x15 button head screw

o
[ D °
()

o o

-—X1

Upper deck

Remaining parts from
[ Bag-1 Contents ]

Antenna mount

Upper deck

Antenna mount

M3x10 BH screw

M3x10 BH screw

=P
%"‘1&\'@
. \ f
<[]
E5h57>\ﬂm !

2
=)
S

79
Y,

—

e

(8

L0

7 g‘
\

i
=

0

&
=

Adjust the meshing of the gears so that there is
approximatery 0.3mm of play in between the teeth
Be careful, as too much play will cause the gears
to strip. Please adjust the gear mesh carefully
as insufficient clearance between the teeth will

cause excessive gear noise, as well as causing a
\\S:fg in the drivetrain. 44///

Adjust the pinion so that it lines up with the spur gear
and tighten the set screw to secure the pinion. Adjust
the motor position so that the gears mesh correctly and
tighten the two button head screws to secure the motor.

| Page-13 |

(€
)

\ ¥

7/
&
W

%‘kfl:- ‘iEEE? &
Sl %Q ‘
)
N7
&




(7;5:

[ Bag-7 Contents )

M3x10 flat head screw

-—X2
(o -2
Q -

M3x10 button head screw

M3 nut

Ball stud

Washer (black)

SN

(=)

LD

N3

p

-—x1

-—x1
x10 screw(black)

thmwmm -—X1
-—x1

Servo horn lower

52mm turnbuckle

M3x10 tapping screw(small head)

M2. 6x10 tapping screw

Servo horn plate

One side of the turnbuckle
is reverse threaded

Plastic ball cup(L)

e e—
a )
~N——

( C%EEEEEEEE H
; — 81.5m d

Length tuning is required by the servo to be used.

@

-—x1

-—x1
Servo horn ring

Servo horn upper

As shown in the illustration, attach the servo
horn ring at an angle.

Y Mark Manufacturer
@ Y Yokomo S005
YF Yokomo S003, Futaba
J K S |Yokomo S008, JR, KO, Sanwa

The included servo horn lower are marked with a letter
designating servo compatibility
Select the servo horn matching the servo being used.

Make sure that the servo is
centered before attaching
the servo horn lower.

Make sure that the ends of
the servo horn spring do
not catch on the edges of
the servo horn ring.

Remaining parts from
[ Bag-1 Contents ]

(%

-—X2

Servo mount

>> Remaining parts from

[ Bag-Z Contents )

3—, —X%2

<

Plastic ball cup(l) J

Servo mount

Important!

(@ Attach the servo horn to the servo using the same
(or similar) screw included with the servo unit.
(3 different screws are included in the kit: 2. 6x10mm

tapping screw, 3x10mm tapping screw, 3x10mm screw)

M3x10 BH screw x2

@ Make sure that the servo is centered before attaching
the servo horn lower. (Refer to your radio manual for
more information.)

@ Kit includes 3 servo horns. Select the servo horn
designated for use with the servo being used.
(Using an incorrect servo horn may result in damage

to the servo.)

Servo horn plate

Select according to servo used)







[ Bag-8 Contents )

M3x10 flat head screw

SN

One side of the turnbuckle
is reverse threaded.

[30mm & 39mm turnbuckle|

30mm turnbuckle

Assemble 2 rods

M3x10 button head screw

M3 nylon locknut

|39|r|n turnbuckle|

King pin(ball type)

Assemble the tie-rod by attaching a plastic
ball cup to both ends of the turnbuckle.

(== 0) Gz

© e 63.5mm_ ]

Shock cap ball

Plastic ball cup(M)

30mm turnbuckle

D — %2

‘Instal ling on front shock tower’

Pay attention to the
direction of the part!

-—X1

Remaining parts from
[ Bag-2Z Contents )

¢ 0
_1'1
S—

'*s=:
©|—=): ——X4 Plastic open ball cap

Rear shock tower

——X4 Plastic ball cup()

[ —

N\

Rear shock tower
Pay attention to the ‘/"
direction of the part! &, 2.
QY /’3
R)

M3x10 BH screw x2

Shock cap ball x2

M3 nylon locknut x2

M3x10 FH screw

$P

| Page-16 |

Use marked holes.




[ Bag-9 Contents )

—Xx4
Also included: Black grease x]

Assembled universal driveshaft

[ Bag-10 Contents )

Ball stud

King pin(ball type)

King pin collar

5x10 bearing

10x15 bearing

)

‘ Front Hub Carrier Assembly .

Assemble 2 sets

(The steering hub carriers are

different left and right.)

Universal driveshaft

10x15 bearing

Pay attention to the
placement of the part!

Ball stud

[Steering block (L)] [5x10 bearing|

‘Rear Hub Carrier Assembly' (Assemble 2 sets)
placement of the part!

Ball stud

Important!
@ The left and right steering hub carriers are different.

@ Slowly tighten the upper king pin. Overtightening the
king pin may cause the king pin collar to be squished,
preventing the steering block from moving freely.

Pay attention to the
direction of the part!

[Steering hub carrier (L)

No distinction between left and righf>/

Important!

® View the illustration on the left when
assembling the universal drive shafts
Make sure to apply black grease. Follow
the directions in reverse for disassembly.

M3x2.5 set screw

N

A\

ALLEN WRENCH

‘I d 1. 5mm




f [ Baq—]l Contents ] \ ‘Front Assembly' (Front hub carrier Assembly(L))

Dﬂmm - X4 M3x10 flat head screw [Pay attention to the J

direction of the part
qm -—X%x4 M2x4 tapping screw

m —X4 M4x8 set screw

O:@mm —-x2  Ball stud
Oﬂ]mmm —-X2  Shock end ball

E]] —X8 Inner suspension arm pin ball

(" -—X2 Outer suspension arm pin(S)
——— 13- i i
X2 Outer suspension arm pin(L) Fay attention to The

I[ ﬂ direction of the part!

%o Tnner suspension arm pin (S) [Front Tower suspension arm

( ]

-—X2 Inner suspension arm pin(L)

Ball stud

/ T = "\ . X &
//(@ -—x4 Collar == ), S S =g ) S -
(Included with the suspension arms.) ) [ng attention to the J
direction of the part! [N2x4 TP screw]
= \:’r A g _i\:/ N =) Outer suspension arm pin(S)|

[[ Assemble each side in the same manner. ]]

Rear lower suspension arm

llll“ll»

Pay attention to the
direction of the part!

Rear lower suspension arm|

Remaining parts from
ontents )

Shock end bal | |

] M2x4 TP screw Pay attention to the J
!

direction of the part




{Front Assembly )

(Front lower suspension arm Assembly(R))

Pay attention to the
direction of the part!

[Inner suspension arm pin ball|

Col lar

[Inner suspension arm pin(S)

Col lar

[Inner suspension arm pin bal |

Pay attention to the .
[direction of the part!l [Suspension mount (39.5)]  [M3x10 FH screw]

(Front lower suspension arm Assembly(L))

Pay attention to the
direction of the part!

Important!
@ Always apply black grease to the

Rear Assembly '§4

=y

(Rear lower suspension arm Assembly(L))

Pay attention to the
direction of the part! Q

[Inner suspension arm pin ball]

i

iy {/’bg A

[Inner suspension arm pin ball]

.

7 OQ. ¢ ==
Ay
&S JLEHH{ 6

Pay attention to the
direction of the part!

a

universal driveshaft pins

® The lower suspension arms assembled

in the previous step are different
left and right. Follow the
diagram closely during assembly.

,

<
T
— ".g. <A

\\‘/ﬁf\(«(i\w\\m\wuw
/ = 8\ 0
(S F=

Illl"ll>

(Rear lower suspension arm Assembly (R))
direction of the part!
[ Page-19_]




[ Bag-12 Contents )

0-ring (clear)

)

Cap end

Adjusting nut

x4

@ -—Xx8

2mm E-ring

0-ring Collar

0-ring (black)

Ql..

Diaﬁh;am
(L1 I —-x4 Shock shaft
— X2 Shock spring(Yel low)
-—X2 Shock spring(Pink)

N

s

Remaining parts from
[ Bag-1 Contents ]

D

<

’

.

[ Bag-15 Contents )

#350 shock oil x 1
#450 shock oil x 1

<<

J

(Shock oil and spring combination) (Assemble 4 shocks)

Front—#450 shock oil & Shock spring(Yellow)
Rear —#350 shock oil & Shock spring(Pink)

(Groove on the bottom!)

Ad justing nut

Pay attention to the
direction of the part!

SR

XS

SIS
0»':’.::!‘

2 -
I
LT

35 )

BRI

~

SIS,
9

5
9

S
v::.lé

RIIRIERS
RIS
XXX A

‘.%._w BXX

K .o.%.’, REIK

IR RIS
AL RN

& " ‘g}.‘. SR

. Approx. 6 2 mm (extended)

) P
Adjust the length by ] Shock oup]

i tightening the shock end! Pay attention to the
(Hove slowly to release the alr!) direction of the part!

| Page-20 |




.‘///&1’ O\ ) :// / D
) g
AN =

-

)

!

P

W%’«wm;

W= A\
——— Vi

Y
/
‘\\.'/

oD, vl
0)
o

\‘},.—7 =

7

v\&s

AN
i »

§.\|° @~
N
o

A )J/ \ y

@-m-
% SR

Q\
ANGA

_,,, /
\N\\v ,.
7

@,

0-ring (black) is attached.)

Q
A7
s

N
<N
\‘ -
Ry
0-ring (black)
(:

Yy~

\ ) 1

1H/2O.

&

{Rear Assembly (Pink)

]

0
A
= y\w\“ _\ ~\‘

w.xa\\‘\. ;

(Shock Assembly (Yel | ow))

ring (black) is attached.)

0-ring (black)
(o -

{Front Assembly (Yellow) P

(Shock Assembly (Pink))

Page-21




t

direction of the part!
Front body pos

Pay attention to the

Front bumper

M3x12 FH screw

M3x12 FH screw

(Attach to the rear body post!)

M3x10 FH screw

[Front bumper support|

3x10mm flat head screw

[ Bag-13 Contents ]
-—X2

D

f

3x12mm flat head screw

-—X7

3x12mm button head screw

- X4

CaZ —x8

X

OOOOOOOOOOOOOOOOOOOOOD

-—X2

| \
M3x12 BH screw

Body clips
ing parts from [ Bag-5 Contents

OOOOOOOOOOOOOOOOOOOD

-—X2

Front body post

Rear body post

|_IrjOOOO

—x1

Front bumper

Front bumper support

J

ay attention to the

%

Body mount

[Urethane foam bumper|

J

Line up the hole on the

(Repeat for all body posts.)

Slide the body mounts onto the body posts to
Important!(MAdjust the position of the body mount

the desired position.
body mount and body post, and insert a body

clip to secure.

x‘;ﬁ

7N
3%
(0

/
((((((’W-

(ty

irection of the part
Rear body post

M3x12 BH screw

according to the body used.




Diffuser (Small)

)

M2x5 tapping screw

diffuser (Large) & (Small) .

Remaining parts from
[ Bag-13 Contents
-—X4

(0]

so0 included: double-sided tape , nylon ban

\

Diffuser-side can’t be installed.

(

iffuser side(L)

D

)

N
\|

Diffuser side(R)

U,

)

(7

C(

=

N

Diffuser (Large)

M2x5 TP screw|

M3x12 FH screw

Sold separately

Antenna tube

M2x5 TP screw
Important!@ Secure the receiver and speed controller to

Receiver and speed controller|

(Please cut the case where a tube is long.)

the chassis using double-sided tape

Slide the antenna wire through the bottom of the antenna

mount and insert into the antenna tube

of wire at the top of the tube

(Cleaning the surface with motor spray will

ensure better adhesion.)

Leave about 1cm

double-sided tape

Cut to size!

Insert the antenna tube into the antenna mount

wire so that it does not interfere with

Important!@ Make sure to bundle any remaining antenna
the drivetrain.




Tire of illustration is using [ZR-DR04 ZERO ONE R2 TIRE].

Pay attention to the
direction of the part!

Tire spacer (R2) Tire ring R2) Marked ' YOKOMO' ! Tire ring(R2)

‘Drift tire Assembly' (Assemble 4 tires) Important!—Wheels and tires not included in kit. Please purchase separately. ‘

X "“Q LXRX
REREEIEREXEE
SRS

||||||||>

Drift wheel

[Pay attention to the )

direction of the part!
Sold separately.

Install the tire spacer onto the wheel. Applying a thin amount of oil on the tire spacer will Once the sidewalls are flush, insert glue through the four

(It well be difficult to install the ring if make it easier to install the tire ring. openings located on the inner side.

the tire is not fully seated onto the wheel.) (Be careful not to apply too much oil.) (If oil was used when installing the tire rings, wait at
least 30 minutes before applying the glue.)

[ Bag-14 Contents ] N \0} AN 3 4 g
7 J‘\ 4 ,.

D
'®),
£9

@ —x4 4mm nylon locknut J =
N/ ,, C=PUN s
C—) —-x4 Wheel hub pin / /9[(‘?_% :'//‘;/
Remaining parts from N\ Z N/

[ Bag-1 Contents )

w

—-—X4 Wheel hub

=)
N7/
p N
Tl

N

AV,
.

N

¥

..,
/A
I\

{

([ Repeat for the opposite side. ]]

Insert the wheel hub pin into both the front and rear axles. Attach
the wheel hub onto the axles so that pin fits into the groove on the FRONT
hub. Use the M4 nylon locknuts to secure the wheels.

| Page-24 |




‘ Battery Installation '

s
v

{Square edge battery pack )

(Please purchase separately.)

Removed part is attached.

)
ol

too long. Adjust by cutting away the unneeded length

Depending on the body used, the body posts may end up
Important!

@ Continuous running of the motor will result in shorter

Allow the motor to cool between runs.

motor life.
@ This machine will run at higher than expected speeds,

so please exercise caution when running. Choose open,
Enjoy!

safe areas to run.




SD-501RS g5 1510 IC-BH310

BB-1510 ZC-S1008 FCD .3 set:D-087

S -S4CN ZEILNG -~ @ ) @ﬁloos FCD 1.5 set D-048

& P N 4 o D-050
¥S-S6M 5 o 1d- 16 7

S vs-80mH C-F31? ifte _ 1Z

=) 107318

Q@) 1081312

¥

‘\4‘ 7 ( / «
7C-BH310 1C-5805 %
ﬁ/% BB-1480-2
D-088(FCDI.3)
Y4-207 IC-BH315 Y4-303MR @@ D-049(FCDI.5)
7C-$$34 BB-105-2 .
- / P
(Front:Tel low) \
D-171P

(Rear:Pink) — z

YS-SoM

LC-BH310

ZC-BH310

2C-5503
£C-380

jjé"*a
AT B > :
- ﬂgf"?' %52@55405-2 .
U BB 1480-2 2

Je
zc-mog [C-F38




LC-206MH

ZC-BH3I0;§@

1C-831

S v4-118 _ \& l 7 \' ‘
MQZC-BHMO%ZC'ZOGMHM_MZBB 30U _ % 5 N\
Y4-016 zc-m@—ﬁﬁ - _ IC-F312 JL T
& resiss c-zoomn ¢ » Assembly:va-0p 3L
% ] '.. ‘Ii
14-016 RC-3135 '
b 14-2020 B

14-20288 S $D-
] : ﬁEZC-BHNO
\ N\ ZC-F310 (40100
NN P

L0108 vy g)07p

%) §
e 200t B M@ e

BD-3018_ \ ]
W@
1C-206SH
A 2 o000

BD-414C)0

= 14-207

G Assembly:Y4-010 .
: Tra- 115 14-0108 SD-TBIe
: % g 14-0101P
Y4-301 BD-009BF S - D-011 ZC-2065H

Y4-008F : E§ o U Y4-4155
Y4-010A ,
2C-206MH S _

\BD-3018 @£§Y4'009F0




Driver Bt Date _ / /
J—2R Circuit
RiE Place O 4 VR7 /Indoor [ 79R7./0utdoor
B8 Track (] 7R77)Uk Asphalt [ A—~whk,Carpet
] O>2YU—k Concrete [ P L./ Plastic tile
m m.ﬂ .ﬁ _ Z O m _I_ sa FRENASE, Track situation | 75wk Flat [ /\’E—,Bump
m m .ﬁ ZUw~ /Traction O &L High [ &E& Medium []{&L)Low
J0OVNEREIFR. Front Drive  FCD ——— - s
= 23wy /shock absorb
[ 914 One-way X1 57/ /Ride Height 3v2 /shock absorber
O YUyR 7O 2Z)L,/Spool [1X0.88 STI0Ow%4 ST Block [] #ii58 “Molded
[ #¥57/Gear Diff. [1X076 [ 1#AE8 Molded mm | U 7JL=&”Aluminum
v 0l ) [1X069 O 7JL=8 Aluminum F+v)\—/Camber Angle | ZJL./Oil
[ iR—IL77./Ball Diff. [1X0.59
CJ/\Z /C-hub o~ -
EAR> /Piston
(] #iREE.“Molded -
O 7)L=#/ Aluminum ) A¥E./Sway Bar {&7% Holes
AS514R5wv2 /Slide Rack 11 12 13 14
mm N N
RATYVYT /Spri
KIL—> ~Droop pring
YR7—LST/Arm
J4v 73> L. Bladder
mm
~—£,Toe Angle OUY5 Oring
1 2 &
H270vs XE.Notes
Sus Block Rt —JLINT XE Notes
EE Wheel Hubs
U7BRENI%,Rear Drive FCD ——— - s
= 3%/ shock
T YUk 7521 Spool Ox1 Hm /Ride Height ¥3v¥ /shock absorber
O #v57./Gear Diff. OX1.3 JX1.8 ] #iiE% Molded
(4L 0il # )y [OX1.5 [OX20 mm | O ZJL=8Aluminum

[ /R—JL57.Ball Diff.

F+>/\—,Camber Angle

)b/ 0il

EXR> /Piston
[ #1fE& “Molded Z4E Sway Bar .
] 7)L=8 Aluminum fl7X“Holes
1.1 12 1.3 14
mm
mm RATUVY /Spring
RJL—7Droop
Y7 —LST/Arm
473> L. Bladder
mm
— Toe A
h—FToe Angle 0UV% . Oring
1 2 @
AN—H— $2J70vs XENotes
Spacer Sus Block RA—ILINT X%/ Notes
[=1= mm Wheel Hubs
RR
ZN—%T7 [ rRONT NN REAR |
#( EwF /pitch)
Spur Gear P F4LY /Tire F4Y /Tire
EZFAVFT7 . )
1 Pinion Gear 8 ( EwF /pitch)
RKFa kA —Jb./Wheel A —Jb. Wheel
Body
) REZZ
Wing FT7twvhk Offset ZTtvh,  Offset
REHER
Transmitter
H—ik 77
Servo ESC aXVk,/Comment
45—
Motor
NyFU—
Battery
Ya—M\yFU—EEIE [ Z7Ovbk./Front
Short Battery Position [ U7 /Rear
ZAI1Y [k Large [1/\/Small [J#& Non




YD-4 How to calculate Gear ratio & Rear over drive

B— 5%, Primary Gear Ratio

R J\—=F+7,/Spur Gear

T

WO MERENRFront Drive Train

K+t Gear Ratio

>+, Ring Gear

T

* =& EEL,Final Reduc

(A)

X

B 7 EE%,Rear Drive Train
* 7L, Gear Ratio

> %47, /Ring Gear

T

K =& EEL,Final Reduc

(A)

X

v~ >F+ /Pinion Gear

T

RS JF+7,/Drive Gear

T

tion Ratio

(B)

K=+ T4+ /Drive Gear

T

tion Ratio

©)

B 751 VOERfEZ “Rear Over Drive Ratio

B)

©)

(A)

B)

©)

% times

x4 vHR70OY N ATD_ EOErd 5, Rear tire rotation is __ times of the Front one.

BZZEH 1 | FVEHGears

B==Z&82 | [OExfEZEK “Rear over drive ratio

Ring G.|Drive G. Front
1R4E /Standard] 40T 17T x1.0 | x0.88 | x0.76 | xO0.69 | x0.59
Front x0.88 40T 15T x1.0]1 1.00 | 1.13 | 1.31 145 | 1.70
Front xO.76 40T 13T _ x1.3]1 129 | 146 | 169 | 1.87 | 2.19
Front x0.69 41T 12T % x1.5]1 148 | 168 | 1.94 | 2,15 | 2b2
Front x0.59 40T 10T x1.8]1 1.82 | 206 | 238 | 2.64 | 3.09
Rear x1.3 31T 17T x2.0]1 200 | 227 | 262 | 290 | 340
Rear x1.5 27T 17T XUT7IAVHTIOY NIAYD___BEERT D,
Rear x1.8 22T 17T *Rear tire rotation is ____ times of the Front one.
Rear x2.0 20T 17T

YOKOMO 2016.02




<YD-4 GEAR RATIO (48 pitch)>

2nd RATIO

SPUR GEAR

2.353

51

52

53

54

55

56

57

59

60

61

62

63

64

65

67 | 68

69

70

71

72

73

75

76

77

79

80

81

83

84

85

86

17

7.059

7.197

7.336

7474

7812

7.751

7.889

8.166

8.304

8443

8681

8.720

8.858

8.997

9.273 9412

9.550

9.689

9.827

9.965

10.104

10.381

10519

10.657

10.934

11.073

11.211

11.488

11.626

11.7656

11.903

18

6.667

6.797

6.928

7.059

7.190

7.320

7.451

7712

7.843

7974

8.105

8.235

8.366

8.497

8.758 | 8.889

9.020

9.150

9.281

9412

9.542

9.804

9.935

10.065

10.327

10.458

10.688

10.850

10.980

11.242

19

6.316

6.440

6.563

6.687

6.811

6.935

7.059

7.307

7.430

7.554

7.678

7.802

7.926

8.050

8.297 |8.421

8645

8.669

8.793

8916

9.040

9.288

9412

9.536

9.783

9.907

10.031

10279

10.402

10.526

20

6.000

6.118

6.235

6.353

6.471

6.588

6.706

6.941

7.059

7.176

7.294

7412

7.529

7.847

7.882 | 8.000

8118

8.235

8.353

8471

8.688

8.824

8.941

9.059

9.294

9412

9.629

9.765

9.882

10.000

21

5714

5.826

5.938

6.050

6.162

6.275

6.387

6.499

6.611

6.723

6.835

6.947

7.059

7171

7.283

7.395

7507 |7.619

7.731

7.955

8.067

8.179

8.291

8.403

8515

8627

8.739

8.852

8.964

9.076

9.300

9412

9.624

9.636

22

5.455

5561

5.668

5.775

5.882

5.989

6.096

6.203

6.310

6.417

6.524

6.631

6.738

6.845

6.952

7.059

7.166 | 7.273

7.380

7.594

7.701

7.807

7914

8.021

8.128

8.235

8.342

8.449

8.556

8.663

8.770

8.877

8.984

9.091

9.198

23

5217

5.320

5422

5.624

5.627

5.729

5.831

5934

6.036

6.138

6.240

6.343

6.445

6.547

6.650

6.7562

6.854 | 6.957

7.059

7.263

7.366

7.468

7.5670

7.673

7.775

7.877

7.980

8.082

8.184

8.286

8.389

8.491

8.593

8.696

8.798

24

5.000

5.098

5.196

5.294

5.392

5.490

5.688

5.686

5.784

5.882

5.980

6.078

6.176

6.275

6.373

6.471

6.569 | 6.667

6.765

6.961

7.059

7.157

7.255

7.3563

7.451

7.549

7.647

7.745

7.843

7.941

8.039

8.137

8.235

8.333

8431

25

4.800

4.894

4.988

5.082

5.176

5271

5.365

5.459

5.653

5.647

5.741

5.835

5.929

6.024

6.118

6.212

6.306 | 6.400

6.494

6.682

6.776

6.871

6.965

7.0569

7.163

7.247

7.341

7.435

7.529

7.624

7.718

7812

7.906

8.000

8.094

26

4615

4.706

4.796

4.887

4.977

5.068

5.158

5.249

5.339

5.430

5.520

5611

5.701

5.792

5.882

5973

6.063 |6.154

6.244

6.425

6.516

6.606

6.697

6.787

6.878

6.968

7.059

7.149

7.240

7.330

7.421

7511

7.602

7.692

7.783

27

4.444

4.532

4619

4.706

4.793

4.880

4.967

5.054

5.142

5.229

5316

5.403

5.490

5577

5.664

5752

5.839 | 5.926

6.013

6.187

6.275

6.362

6.449

6.536

6.623

6.710

6.797

6.885

6.972

7.059

7.146

7.233

7.320

7.407

7.495

28

4.286

4.370

4.454

4.638

4.622

4.706

4.790

4.874

4.958

5.042

5.126

5210

5.294

5.378

5462

5.646

5.630 |5.714

5.798

5.966

6.050

6.218

6.303

6.387

6.471

6.655

6.639

6.723

6.807

6.891

6.975

7.059

7.227

29

4.138

4.219

4.300

4.381

4.462

4544

4.625

4.706

4.787

4.868

4.949

5.030

5112

5.193

5274

5.355

5436 |5517

5.598

5.680

5.761

5.842

5923

6.004

6.085

6.166

6.247

6.329

6.410

6.491

6.572

6.653

6.734

6.815

6.897

6.978

30

4.000

4.078

4.157

4.235

4314

4.392

4471

4.549

4.627

4.706

4.784

4.863

4.941

5.020

5.098

5.176

5.255 | 5.333

5412

5.490

5569

5647

5.725

5.804

5.882

5961

6.039

6.118

6.196

6.275

6.353

6.431

6510

6.588

6.667

6.745

31

3.871

3.947

4.023

4.099

4.175

4.250

4.326

4.402

4.478

4554

4.630

4.706

4.782

4.858

4.934

5.009

5.085 | 5.161

5.237

5313

5.389

5.465

5.541

5617

5.693

5.769

5.844

5.920

5.996

6.072

6.148

6.224

6.300

6.376

6.452

6.628

32

3.750

3.824

3.897

3971

4044

4118

4.191

4.265

4.338

4412

4.485

4559

4.632

4.706

4.779

4.853

4.926 |5.000

5.074

5221

5.294

5.368

5.441

5515

5.688

5.662

5.735

5.809

5.882

5.956

6.029

6.103

6.176

6.250

6.324

33

3.636

3.708

3.779

3.850

3.922

3.993

4.064

4.207

4.278

4.349

4.492

4.563

4.635

4.706

4.777 | 4.848

4.920

4.991

5.062

5.134

5.205

5.276

5.348

5419

5.490

5561

5.633

5.704

5775

5.847

5918

5.989

6.061

34

3.529

3.599

3.668

3.737

3.806

3.875

3.945

4014

4.083

4.152

4.221

4.360

4.429

4.498

4.567

4.637 | 4.706

4775

4844

4913

4.983

5.052

5121

5.190

5.260

5.329

5.398

5467

5.536

5.606

5675

5.744

5813

5.882

5952

dv39 NOINId

35

3.429

3.496

3.5663

3.630

3.697

3.765

3.832

3.899

3.966

4.034

4.101

4.235

4.303

4.370

4.437

4504|4571

4.639

4.706

4.773

4.840

4.908

4975

5.042

5.109

5176

5.244

5311

5.378

5.445

5513

5.580

5.647

5714

5.782

36

3.333

3.399

3.464

3.629

3.595

3.660

3.725

3.791

3.856

3.922

3.987

4.183

4.248

4314

4379 |4.444

4510

4575

4.641

4.7086

4.771

4.837

4.902

4.967

5.033

5.098

5.163

5.229

5.294

5.359

5.425

5.490

5.556

5621

37

3.243

3.307

3.370

3434

3.498

3.561

3.625

3.688

3.7562

3816

3.879

3.943

4.006

4.070

4.134

4.261 |4.324

4.388

4.452

4515

4579

4.642

4.706

4.769

4.833

4.897

4.960

5.024

5.087

5.151

5215

5.278

5.342

5.405

38

3.1568

3.220

3.282

3.344

3.406

3.467

3.529

3591

3.653

3.715

3.777

3.839

3.901

3.963

4.025

4.087

4.149 14211

4272

4.334

4.396

4.458

4.520

4.582

4644

4.706

4.768

4.830

4.892

4.954

5015

5.077

5.139

5.201

5.263

39

3.077

3.137

3.198

3.2568

3.318

3.379

3439

3.499

3.560

3.620

3.680

3.741

3.801

3.861

3.922

3.982

4.042 |4.103

4.163

4.223

4.284

4.344

4.404

4.465

45625

4.585

4.646

4.706

4.766

4.827

4.887

4.947

5.008

5.068

5.128

40

3.000

3.059

3.118

3.176

3.235

3.294

3.353

3412

3.471

3.529

3.688

3.647

3.7086

3.765

3.824

3.882

3.941 |4.000

4.059

4.176

4.235

4.294

4.353

4412

4.471

4.529

4.688

4.647

4.706

4.765

4.824

4.882

4.941

5.000

41

2.927

2.984

3.042

3.099

3.156

3214

3271

3.329

3.386

3.443

3.601

3.558

3615

3.673

3.730

3.788

3.845 | 3.902

3.960

4.017

4.075

4.132

4.189

4.247

4.304

4.362

4419

4.476

4534

4.591

4.648

4.706

4.763

4.821

4.878

4.935

42

2.857

2913

2.969

3.025

3.081

3.137

3.193

3.249

3.305

3.361

3417

3473

3.529

3.585

3.641

3.697

3.754 13810

3.866

3.922

3978

4.034

4.090

4.146

4.202

4.258

4314

4.370

4.426

4.482

4.538

4.594

4.650

4.706

4.762

4818

43

2.791

2.845

2.900

2.955

3.010

3.064

3.119

3.174

3.228

3.283

3.338

3.393

3.447

3.502

3.657

3611

3.666 | 3.721

3.776

3.830

3.885

3.940

3.995

4.049

4.104

4.159

4213

4.268

4.323

4.378

4.432

4.487

45642

4.596

4651

4.706

44

2.727

2.781

2.834

2.888

2.941

2.995

3.048

3.102

3.165

3.209

3.262

3.316

3.369

3.422

3476

3.529

3.683 | 3.636

3.690

3.743

3.797

3.850

3.904

3.957

4011

4.064

4118

4.225

4.278

4.332

4.385

4.439

4.492

4.545

4.599

45

2.667

2719

2771

2.824

2.876

2.928

2.980

3.033

3.085

3.137

3.190

3.242

3.294

3.346

3.399

3.451

3.503 | 3.556

3.608

3.660

3712

3.765

3817

3.869

3.922

3.974

4.026

4.078

4.131

4.183

4.235

4.340

4.392

4.444

4.497

46

2.609

2.660

2711

2.762

2813

2.864

2916

2.967

3018

3.069

3.120

3.171

3.223

3274

3.325

3.376

3427|3478

3.529

3.681

3.632

3.683

3.734

3.785

3.836

3.887

3.939

3.990

4.041

4.092

4.143

4.246

4.297

4.348

4.399

47

2.553

2.603

2.653

2.703

2.753

2.804

2.854

2.904

2.954

3.004

3.054

3.104

3.154

3.204

3.254

3.304

3.354 | 3.404

3.454

3.604

3.554

3.605

3.655

3.705

3.755

3.805

3.855

3.905

3.955

4.005

4.055

4.165

4.205

4.255

4.305

48

2.500

2.549

2598

2.647

2.696

2.745

2.794

2.843

2.892

2.941

2.990

3.039

3.088

3.137

3.235

3.284 | 3.333

3.382

3431

3.480

3.529

3578

3.627

3.676

3.725

3.775

3.824

3.873

3.922

3971

4.069

4118

4.167

4216

49

2.449

2.497

2.545

2.593

2.641

2.689

2.737

2.785

2.833

2.881

2.929

2977

3.025

3.073

3.169

3.217 | 3.265

3313

3.361

3.409

3.457

3.505

3.653

3.601

3.649

3.697

3.745

3.794

3.842

3.890

3.986

4.034

4.082

COBEOHEGEEERRT (BULEFHEEN) T,

/The gearing combinations in this color cannot be used (or are not recommended).




<YD-4 GEAR RATIO (64 pitch)>

2nd RATIO

SPUR GEAR

2.353

83

84

85

86

87

88

89

90

91

92

93

94

95

96

97

98

99

100

101

102

103

104

105

106

107

108

109

110

112

113

114

115

116

23

8491

8.593

8.696

8.798

8.900

9.003

9.105

9.207

9.309

9412

9514

9616

9.719

9.821

9.923

10.026

10.128

10.230

10.332

10.435

10.5637

10639

10.742

10.844

10.946

11.049

11.151

11.2563

11.355

11.458

11.660

11.662

11.765

11.867

24

8.137

8.235

8.333

8431

8.529

8.627

8725

8.824

8.922

9.020

9.118

9216

9314

9412

9510

9.608

9.706

9.804

9.902

10.000

10.098

10.196

10.294

10.392

10.490

10.588

10.686

10.784

10.882

10.980

11.078

11.176

11.275

11.373

25

7812

7.906

8.000

8.094

8.188

8.282

8.376

8471

8565

8.659

8753

8.847

8941

9.035

9.129

9224

9318

9412

9.506

9.600

9.694

9.788

9.882

9976

10.071

10.165

10.353

10.447

10.541

10.729

10.824

10918

26

7511

7.602

7.692

7.783

7.873

7.964

8.054

8.145

8.235

8.326

8416

8.507

8.597

8.688

8.778

8.869

8.959

9.050

9.140

9.231

9.321

9412

9.502

9.593

9.683

9.774

9.955

10.045

10.136

10317

10.407

10.498

27

7.233

7.320

7.407

7.495

7.582

7.669

7.756

7.843

7.930

8.017

8.105

8.192

8.279

8.366

8.453

8.540

8.627

8715

8.802

8.889

8976

9.063

9.150

9.237

9.325

9412

9.586

9.673

9.760

9.935

10.022

10.109

28

6.975

7.059

7.143

7.227

7311

7.395

7.479

7.563

7.647

7.731

7.815

7.899

7.983

8.067

8.151

8.235

8319

8.403

8.487

8571

8.655

8.739

8.824

8.908

8.992

9.076

9.244

9.328

9412

9.580

9.664

9.748

29

6.734

6.815

6.897

6.978

7.059

7.140

7.221

7.302

7.383

7.465

7.546

7.627

7.708

7.789

7.870

7.951

8.032

8114

8.195

8276

8.357

8438

8519

8.600

8.682

8.763

8.925

9.006

9.087

9.249

9.331

9412

30

6.510

6.588

6.667

6.745

6.824

6.902

6.980

7.069

7.137

7216

7.294

7.373

7.451

7.529

7.608

7.686

7.765

7.843

7.922

8.000

8.078

8.235

8.314

8.392

8.471

8.549

8.627

8.706

8.784

8.941

9.020

9.098

31

6.300

6.376

6.452

6.528

6.603

6.679

6.755

6.831

6.907

6.983

7.059

7.135

7211

7.287

7.362

7.438

7514

7.580

7.666

7.742

7.818

7.894

7.970

8.046

8273

8.349

8.425

8501

8577

8.653

8.729

8.805

32

6.103

6.176

6.250

6.324

6.397

6.471

6.544

6.618

6.691

6.765

6.838

6912

6.985

7.059

7.132

7.206

7.279

7.353

7.426

7.500

7574

7.8647

7.721

7.794

7.868

7.941

8015

8.088

8.162

8.235

8.309

8.382

8.456

8.529

33

5918

5.989

6.061

6.132

6.203

6.275

6.346

6.417

6.488

6.560

6.631

6.702

6.774

6.845

6916

6.988

7.059

7.201

7273

7.344

7415

7.487

7.558

7.629

7.701

7.772

7.843

7914

7.986

8.057

8.128

8.200

8271

34

5744

5813

5.882

5.952

6.021

6.090

6.159

6.228

6.298

6.367

6.436

6.505

6.574

6.644

6.713

6.782

6.851

6.990

7.059

7.266

7.336

7.405

7.474

7.543

7812

7.682

7.751

7.820

7.889

7.958

8.028

35

5.580

5.647

5714

5.782

5.849

5916

5.983

6.050

6.118

6.185

6.252

6.319

6.387

6.454

6.521

6.588

6.655

6.723

6.790

6.857

6.924

6.992

7.059

7.261

7.462

7.664

7.731

7.798

36

5.425

5.490

5.556

5.621

5.686

5.7562

5817

5.882

5.948

6.013

6.078

6.144

6.209

6.275

6.340

6.405

6.471

6.536

6.601

6.667

6.732

6.797

6.863

6.928

6.993

7.059

7.255

7.451

7516

7.582

37

5278

5.342

5.405

5.469

5.5633

5.596

5.660

5723

5787

5851

5914

5978

6.041

6.232

6.296

6.359

6.423

6.486

6.550

6614

6.677

6.741

6.804

6.868

7.059

7.250

7.313

7.377

38

5.139

5.201

5.263

5.325

5.387

5.449

5511

5573

5.635

5.697

5.759

5.820

5.882

5.944

6.068

6.130

6.254

6.316

6.378

6.440

6.502

6.563

6.625

6.687

6.873

7.059

39

dv39 NOINId

5.008

5.068

5.128

5.189

5.249

5.309

5.370

5.430

5.490

5551

5611

5.671

5.732

5.792

5.852

5913

5.973

6.033

6.094

6.154

6214

6.395

6.456

6.576

6.637

6.697

6.757

6.817

6.878

6.938

6.998

40

4.882

4.941

5.000

5.059

5118

5.176

5.235

5294

5.353

5412

5471

5.529

5.588

5.647

5.706

5.765

5.824

5.882

5.941

6.000

6.059

6.235

6.294

6.412

6.471

6.529

6.588

6.647

6.706

6.765

6.824

41

4.763

4821

4878

4.935

4.993

5.060

5.108

5.165

5.222

5.280

5.337

5.395

5452

5.509

5.567

5.624

5.681

5.739

5.796

5.854

5911

5.968

6.083

6.141

6.255

6.313

6.370

6.428

6.485

6.542

6.600

6.657

42

4.650

4.706

4.762

4818

4874

4.930

4.986

5.042

5.098

5210

5.266

5.322

5.378

5.434

5.490

5.546

5.602

5.658

5714

5770

5.826

5.882

5.938

5.994

6.218

6.275

6.331

6.387

6.443

6.499

43

4.542

4.596

4651

4.706

4.761

4815

4870

4.925

4979

5.034

5.089

5.198

5.253

5.363

5417

5472

5.527

5.581

5.636

5.691

5.746

5.800

5.855

5910

5.964

6.019

6.074

6.129

6.183

6.238

6.293

6.347

44

4.439

4.492

4.545

4.599

4.652

4.706

4.759

4813

4.866

4.920

4973

5.027

5.080

5.134

5.241

5.294

5.348

5.401

5.455

5.508

5.561

5615

5.668

5.722

5.775

5.829

5.882

5.936

5.989

6.043

6.096

6.150

6.203

45

4.340

4.392

4.444

4.497

4.549

4601

4.654

4.706

4.758

4810

4.863

4915

4.967

5.020

5.072

5.176

5.229

5.281

5.333

5.386

5.438

5.490

5.542

5.595

5.647

5.699

5.752

5.804

5.856

5.908

5961

6.013

6.065

46

4.246

4.297

4.348

4.399

4.450

4501

4552

4.604

4.655

4.706

4.757

4.808

4.859

4910

4.962

5.064

5115

5.166

5217

5.269

5.320

5.371

5422

5473

5.524

5575

5.627

5.678

5.729

5.780

5.831

5.882

5934

47

4.155

4.205

4.255

4.305

4.355

4.406

4.456

4.506

4556

4.606

4.656

4.706

4.756

4.806

4.856

4.906

4.956

5.006

5.056

5.106

5.156

5.207

5.257

5.357

5.407

5.457

5.507

5.557

5.607

5.657

5.707

5.757

5.807

48

4.069

4.118

4.167

4216

4.265

4314

4.363

4412

4.461

4510

4.559

4.608

4.657

4.706

4.755

4.804

4.853

4.902

4951

5.000

5.049

5.098

5.147

5.245

5294

5.343

5.392

5.441

5.490

5.539

5.588

5.637

5.686

49

3.986

4.034

4.082

4.130

4.226

4274

4.322

4.370

4418

4.466

4514

4562

4610

4.658

4.706

4.754

4.802

4.850

4.898

4.946

4.994

5.042

5.090

5.138

5.186

5234

5.282

5.330

5.378

5.426

5474

5522

5570

50

3.906

3.953

4.000

4.047

4.094

4.141

4.235

4.282

4.329

4.376

4.424

4471

4518

4.565

4812

4.659

4.706

4.753

4.800

4.847

4.894

4.941

4.988

5.035

5.082

5.129

5.176

5.224

5271

5318

5.365

5412

5.459

51

3.829

3.875

3.922

3.968

4014

4.060

4.152

4291

4.337

4.383

4.429

4475

4521

4567

4614

4.660

4.706

4.752

4.798

4844

4.890

4.937

4.983

5.029

5.075

5.121

5.167

5213

5.260

5.306

5.352

52

3.756

3.801

3.846

3.891

3.937

3.982

4.027

4.072

4.208

4.253

4.299

4.344

4.389

4.434

4.480

4525

4.570

4615

4661

4.706

4.751

4.796

4842

4.887

4.932

4977

5.023

5.068

5113

5.158

5204

5.249

DC@@@ﬁEéﬁlﬂEﬁﬂﬂmﬂ (BULIFH#ESN) TI, The gearing combinations in this color cannot be used (or are not recommended).




aAS A MANUFACTURER OF WORLD LHAMPIONSHIP WINNINY

]

YO LD

ENJOY THI

S PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/L CARS EVER DESIGNED.

A SO YEEELENGE

OKOMO

www.teamyokomoicom

RN IS5 K YOKOMO
ITERRZA R/C A— (SYFIY hO—)LA—) DFFIX—H—TT. ZORRBIE. LEFEFE. SKEFE I—0v/EFE
ZUT R/C A—L—ADREETHHHFEFIEL — A THER. 7D R/C A—VY=FICEATNTVET,

H#XSt ITJE T 120-0005 RREPEILX#EFE 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552 =EHEEHE : 9~ 126K - 1315~ 17 (MEHZRB~%)




